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30,000 MHz 1.000 GHz 1.000 MHz 722.47526 MHz | —41,42 dBm | ~28,42 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | HE5.96452 MHz —41.40 dBm ~28,40 b
1.000 GHz | 1.840 GHz | 1.000 MHz 1.B3643 GHz | -40.70 dBm 27,70 dB 1.000 GHz | 1.840 GHz | 1.000 MHz 1.768312 GHz | -40.92 dém -27.92 dB
1 Z | 3.000'GHz 1,000 MHz | 2 -39.12 dBm | ] GHz | 3.000 GHz 2.83104 GHz -33,97 dim | a7 di
3.000 GHz | 9.000.GHz | 1.000 MHz 6.99442 G -34.50 dBm 3.000 GHz | 9.000 GHz | 6.99242 GHz | -34.65 dBm -21.65 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.54931 GHz | -34.80 dim | 1 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.19288 GHz -34.69 dBm | -21.69 dB |
13.000 GHz 19,500 GHz 1.000 MHz 18.28534 GHz | -31.80 dBm -18.80 dB 13.000 GHz 12500 GHz 1.000 MHz 18.28184 GHz -31.78 dém -18.78 dB
— —
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Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dém  Offsat 14.50 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14.50 d& Mode Auto Swesp
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz | 872,75112 MHz | -41.31 dBm -28,31 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 86547976 Mz -41,42 dém |
1.000 GHz | 1.840 GHz | 1.600 MHz 1.80999 GHz | -40.87 dBm 1.000 GHz | 1.840 GHz | 1.80285 GHz | -40.69 dBm
3,000 GHz 1.000 MHz | 2.84570 GHz -39,23 dBm 3.000 GHz 2.88430 GHz -30,13 dim |
| 2,000 GHz | 1.000 Mz 6.523592 GHz | -34.68 dBm | 2.000 GHz | 655792 GHz |
9.000 GHz | 13.000 GHz 1.000 MHz | 12.57780 GHz | -34.67 dBm | 1 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.19248 GHz
13.000 GHz 19,500 GHz 1.000 MHz 18.28034 GHz | -31.71 dBm -18.71 dB 13.000 GHz 12500 GHz 1.000 MHz 18.22634 GHz
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 25 / 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
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NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 d8 -30 dBrm
R R A e e
. i inalh PRI P PN -4E| . - " PP P PR RS
A L
-50 dBm
60 d
<70 dBi <70 dBrm
-20 der -80 dBm
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Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE2.44828 MHz | —41.50 dBm ~28,58 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 928.49825 MHz —41.50 dBm ~28,50 6
1.840 GHz | 1.600 MHz 1.82630 GHz | -40.52 dBm 1.000 GHz | 1.840 GHz | | 1.B2048 GHz | -41.00 dém
2 1 3,000 GHz 1.000 MHz | -30,07 dBm 1,920 GHz | 3.000 GHz 2.06779 GHz -33,94 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -34.75 dBm 3.000 GHz | 9.000 GHz | B.38442 GHz | -34.78 dBm -21.78 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.60030 GHz | -34.70 dBm. | -21.70 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.59130 GHz -34.86 dBém | -21.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28884 GHz | -31.69 dBm -18.6% dB 13.000 GHz 12500 GHz 1.000 MHz 18.27634 GHz -31.77 dém -18.77 dB
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Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Ab ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz B82.72614 MHz | | ~28,67 OB 30,000 MHz | 1.000 GHz | 1.000 MHz | BE3.69565 MHz —41.45 dBm E
1.000 GHz | 1.840 GHz | 1.600 MHz -40.84 dBm -27,84 0B 1.000 GHz | 1.840 GHz | 1.83307 Ghz | -40.79 dBm
3.000 GHz 1.000 MHz | -30,25 dBm & b 3.000 GHz 2.85551 GHz -33,95 dBm |
| 1.000 MHz -34.65 dBm -21 dB | 6.98742 GHz | -34.47 dBm
9.000 GHz | 1.000 MHz | -34,71 dBm. -21.71d8 9.000 GHz | 1.000 MHz | 57630 GHz -34.80 dém | -21.80 d8
13.000 GHz 1.000 MHz -31.70 dBm -18.70 dB 13.000 5Hz 1.000 MHz 18.29034 GHz -31.80 dém -18.60 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 25 / 3MHz

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
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Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 904.42520 MHz | —41,47 dBm | ~28,47 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 927.52874 MHz .
1.840 GHz | 1.600 MHz - dBm 6 1.000 GHz | 1.840 GHz | | 1.83895 GHz |
2 1 3,000 GHz 1.000 MHz | dBm | 1920 GHz | 3.000 GHz 2.88430 GHz
3.000 GHz | 9.000.GHz | 1.000 MHz -34.43 dBm 3.000 GHz | 9.000 GHz | 192 GHz
9.000 GHz | 13.000 GHz 1.000 MHz | 11.19348 GHz | -34.66 dBm | -21.66 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.57530 GHz -21.77.d8 |
13.000 GHz 19,500 GHz 1.000 MHz 18.26584 GHz | -31.83 dém -18.83 dB 13.000 GHz 12500 GHz 1.000 MHz 30284 GHz -18.73 d&
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Date 1 = 1812946
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Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14.50 d Mode Auto Sweep
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz 820.60770 MHz | —41,48 dBm | ~28,46 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | B5G.17721 MHz —41.32 dBm
1.000 GHz | 1.840 GHz | 1.600 MHz 1.83979 GHz | -40.94 dBm -27.94 dB 1.000 GHz | 1.840 GHz | 1.000 M 1.63601 GHz | -40.75 dBm
1 1.000 MHz | 2.85767 GHz -30.00 dBm | 26,00 dB 11.920 GHz 3,000 GH 1.000 MHz | 2.81340 GHz -3 .86 dBm |
GHz | 1.000 MHz 6.99392 GHz | -34.72 dBm -21.72 dB 3 GHz | 2.000 G 1.000 MHz 6.98542 GHz | -34.63 dBm
9.000 GHz | 1.000 MHz | 11.19808 GHz | -34.85 dBm | -21.85 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -34.76 dém | 1 |
13.000 GHz 1.000 MHz 18.28034 GHz | -31.65 dBm -18.65 dB 13.000 GHz 12500 GHz 1.000 MHz -31.75 dBm -18.75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 25 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit (heck Limit itrwrk
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Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 910.07748 MHz | —41.53 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | B00.69755 MHz —41.49 dBm 28,40
1.000 GHz | 1.840 GHz | 1.600 MHz -40.71 dBm 1.000 GHz | 1.840 GHz | -40.82 dBm
1 1 _3.000'GHz 1,000 MHz | -39.03 dBm | 1.820 GHe | _3.000'GHz 38,23 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -34.63 dBm 3.000 GHz | 9.000 GHz | E -34.55 dBm =21
9.000 GHz | 13.000 GHz 1.000 MHz | -34.82 dBm | 1.82 4 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.54681 GH: -34.78 dém | -21.7 |
13.000 GHz 19,500 GHz 1.000 MHz -31.74 dBm -18.74 dB 13.000 GHz 12500 GHz 1.000 MHz 18.27134 GHz -31.79 dBm -18.79 d&
— —
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Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dém

Ref Level 0,00 dém  Offsat 14.50 dB Mode Auto Sweep Offset 14.50 dB Mode Auto Swesp
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Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency 1 Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz | 74186857 MHz | -41,52 dBm -28,52 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 966,79410 MHz -41,29 dém |
1.000 GHz | 1.840 GHz | 1.600 MHz 1.81460 GHz | -40.99 dBm 1.000 GHz | 1.840 GHz | 1.000 M 1.83349 Ghz | -40.63 dBm
1.000 MHz | 2.85515 GHz -39,00 dBm 1.920 GHz | -38,92 dBm
GHz | 1.000 Mz L -34.64 dBm 3 GHz | | -34.85 dBm
9.000 GHz | 1.000 MHz | GHz | -34.66 dBm | 1.66 9.000 GHz | 1.000 MHz | 11.19348 GHz -34.67 dém | -21.67 dB
13.000 GHz 1.000 MHz 13.29484 GHz | -31.81 dBm -18.81 dB 13.000 GHz 1.000 MHz 18.28884 GHz -31.94 dBm -18.64 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 25 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
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Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BO7.95952 MHz | —41.52 dBm ~28,52 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | HE6. 44028 MHz —41.45 dBm 28,
1.840 GHz | 1.600 MHz 1.B1586 GHz | -40.73 dBm -27.73d8 1.000 GHz | 1.840 GHz | | 1.81754 GHz | -40.66 dém
2 1 3,000 GHz 1.000 MHz | -30,12 dBm 2 b 1,920 GHz | 3.000 GHz 2.06779 GHz -33,81 dBm | 1 dE
3.000 GHz | 9.000.GHz | 1.000 MHz -34,52 dBm -21.52 dB 3.000 GHz | 9.000 GHz | 6.95842 GHz | -34.59 dBm -21.59 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.20547 GHz | -34.68 dBm | -21.68 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.19548 GHz -34.50 dBém | -21.50 dB |
13.000 GHz 19,500 GHz 1.000 MHz 13.29884 GHz | -31.75 dBm -18.75 dB 13.000 GHz 12500 GHz 1.000 MHz 18.27534 GHz -31.83 dBm -18.83 dB
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LTE Band 25 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dém Offset 14.50 dB
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:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz | 865,47976 MHz | -41.30 dBm -28,30 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 931,40660 MKz -41,34 dém |
1.000 GHz | 1.840 GHz | 1.600 MHz 1.83223 GHz | -40.86 dBm -27.86 0 1.000 GHz | 1.840 GHz | 1.80873 GHz | -40.92 dBm
3.000 GHz 1.000 MHz | 2.84210 GHz fBm -25.88 R 3.000 GHz 2.8551E GHz -30,07 dBm |
| 1.000 Mz 656842 GHz | -34.55 dBm -21.55 dB | 655792 GHz | -34.74 dBm
9.000 GHz | 1.000 MHz | 12.89576 GHz -34.76 dBm. -21.76 dB 9.000 GHz | 1.000 MHz | 11.18548 GHz -34.84 dBm | -21.84 dB
13.000 GHz 1.000 MHz 16.27234 GHz -31.74 dBm -18.74 dB 13.000 GHz 1.000 MHz 15.29434 GHz -31,59 dém -16,58 dB
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SPORTON LAB.

e a FCC RF Test Report Report No. : FG7N2813B

LTE Band 25 / 10MHz

Middle Channel / QPSK Middle Channel / 16QAM
Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
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Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz | 897.47376 MHz | ~28,40 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 869.23268 MHz -41.52 dBm 28,52
1.000 GHz | 1.000 MHz 1.B1166 GHz | 1.000 GHz | 1.840 GHz | 1.83097 GHz | -40.74 dBm
1 ! 1,000 MHz | 2.8558 1.820 GHe | _3.000'GHz -38.21 dBm |
3.000 GHz | | 1.000 MHz 6.59642 G [ 3.000 GHz | 2,000 GHz | -34.73 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 11.20367 GHz | -34.69 dBm | 9.000 GHz | 13.000 GHz | 1.000 MHz | 11.20147 GH: -34.75 dBm | 1 |
13.000 GHz 19,500 GHz 1.000 MHz 18.29134 GHz | -31.70 dBm 13.000 GHz 12500 GHz 1.000 MHz 18.28134 GHz -31.75 dBm -18.75 dB
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Highest Channel / QPSK Highest Channel / 16QAM
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Ref Level 0,00 dBm  Offsat 14.50 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14.50 d& Mode 4uto Sweep
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:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency 1 Power Abs | ALimit
30,000 MHz 1,000 ¢ 1.000 MHz | 77531484 MHz | —41,44 dBm -28,44 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 300.66707 MHz -41.60 dBm
1.000 GHz | 1.840 GH2 | 1.000 MHz 1.83097 GHz | -40.70 dBm -27.70 dB 1.000 GHz | 1.840 GHz | 1.83348 GHz | -40.87 dBm
1,000 MHz | 2. 26,11 dB 1.820 GHe | -38.05 dBm | 26,05 dB
GHz | 1.000 MHz .66 dF -21.66 dB 3 GHz | -34.50 dBm -21.80 d&
9.000 GHz 1.000 MHz | 11.18998 GHz | -34.88 dBm | -21.88 4B 9.000 GHz | 1.000 MHz | 030 GH: -34.80 dBm | -21.80 dB
13.000 GHz 1.000 MHz 18.27284 GHz | -31.60 dBm -18.60 dB 13.000 GHz 1.000 MHz 18.30634 GHz -31.65 dBm -18.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 25 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
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10 PURICLS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30ds -30 B
permer s A - i o . T - R R B e Rt
P = <40 B 1
50 dBmy
60 d
<70 dBrm
-80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 71568966 MHz | —41,49 dBm | ~28,48 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 874.20540 MHz —41.50 dBm
1.000 GHz | 1.840 GHz | 1.600 MHz 1.83811 GHz | -38.90 dBm -25,90 dB 1.000 GHz | 1.840 GHz | 1.83769 GHz | -36.93 dém
1 1 _3.000'GHz 1,000 MHz | -39.07 dBm | 07 dB 1.820 GHe | _3.000'GHz 2 -38.02 dBm | L]
3.000 GHz | 9.000.GHz | 1.000 MHz -34.70 dBm -21.70 dB 3.000 GHz | 9.000 GHz | 6. | -34.58 dBm -21.58 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.55381 GHz | -34.65 dBm | -21.65 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.58580 GHz -34.70 dém | -21.70d8
13.000 GHz 19,500 GHz 1.000 MHz 18.20434 GHz | -31.71 dBm -18.71 dB 13.000 GHz 12500 GHz 1.000 MHz 18.28884 GHz -31.78 dBm -18.78 dB&
— —
' it > - Il -

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep

Ref Lavel 000 dém
SGL Count 100/100

Offsat 14.50 dB Mode 4uto Sweep

SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk Limit ttnprx
10 AdRE—$PURIONS | INF_ARS -10 dEAR—FLURIOUS LINE ABS
_SPURIOUS_ LINE_A8S SPURIOUS_LINE_ABS
-20 dpy -20 dBm
-30 dB -30 dBm
. . e/ e e =t ] it e o . o | _%WMMM
-50 dBr -50 dBm
60 dB 60 e
-70 dB -70 dBm
-80 der 60 dem
a0 dem -0 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency 1 Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz | 808, 76312 MHz | -41.63 dBm | -28,63 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 933, 34563 Mkz -41,36 dém |
1.000 GHz | 1.840 GHz | 1.600 MHz 1.83181 GHz | -40.81 dBm -27,81 dB 1.000 GHz | 1.840 GHz | 1.000 M 1.83097 GHz | -40.56 dBm
1.000 MHz | 2.84030 GHz -39,14 dBm | -26.14 dB 11.920 GHz | 2.07718 GHz -33,99 dim | i
GHz | 1.000 Mz 659342 GHz | -34.61 dBm -21.61 dB 3 GHz | 6.57992 GHz | -34.86 dBm -21.66 dB
9.000 GHz | 1.000 MHz | 12.89726 GHz | -34.67 dBm -21.67 dB 9.000 GHz | 1.000 MHz | 11.19548 GHz -34.65 dBm | -21.65d8
13.000 GHz 1.000 MHz 13.28084 GHz | -31.68 dBm -18.68 dB 13.000 GHz 1.000 MHz 18.28434 GHz -31.74 dém -18.74 dB
— —
' it ) - i -
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SPORTON LAB.

FCC RF Test Report Report No. : FG7N2813B

LTE Band 25 / 15MHz

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit (heck Limit $hack
10 ARE—SPURIOUS LINE ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
-30 d8 r -30 dBrm
40 _ | — i AN S a0 - o g | B et i Nl
-50 dBr -50 dBm
-60 de 60 d
<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 770.95202 MHz | —41.57 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 931.40680 MHz —41.20 dém 28,
1.840 GHz | 1.600 MHz 1.83517 GHz | -40.97 dBm 1.000 GHz | 1.840 GHz | |
2 1 3,000 GHz 1.000 MHz | -30,00 dBm 1,920 GHz | 3.000 GHz ll
3.000 GHz | 9.000.GHz | 1.000 MHz -34.61 dBm 3.000 GHz | 9.000 GHz | -34.72 dBm -21.72 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 2. GHz | -34.77 dBm. | -21.77 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -34.86 dém | -21.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.29384 GHz | -31.84 dBm -18.84 dB 13.000 GHz 12500 GHz 1.000 MHz -31.74 dém -18.74 dB
— —
‘ i i [ i W
um S
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk Limit iLHPrk
10 AdRE—$PURIONS | INF_ARS 10 dHP—EPURIONS }INE ABS
SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
-30 d8 x -30 dBrm
49 - T e e 40 A e e PUREPP NN PPV P P b i aandiniied
-50 dBr -50 dBm
60 dB 60 e
-70 dB -70 dBm
-80 der -§0 dBrm
a0 dem -0 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz 983.27586 MHz | —41.46 dBm | ~28,46 OB 30,000 MHz | 1.000 GHz | 1.000 MHz | 910.07746 MHz —41.56 dBm
1.000 GHz | 1.840 GHz | 1.600 MHz 1.83853 GHz | -40.81 dBm 1.000 GHz | 1.840 GHz | 1.81292 GHz | -40.86 dBm
3,000 GHz 1.000 MHz | 2.84147 GHz -30,21 dBm 3.000 GHz 2.85943 GHz -30,14 dBm |
| 1.000 MHz .58242 GHz | -34.69 dBm | .5B542 GHz | -34.56 dBm
9.000 GHz | 1.000 MHz | 55931 GHz -34.74 dBm._ 1 9.000 GHz | 1.000 MHz | 59830 GHz -34.81 dém | -21.81.d8
13.000 GHz 1.000 MHz 285834 GHz -31.68 dBm -18.68 dB 13.000 5Hz 1.000 MHz 29284 GHz -31.68 dém -18.68 dB
— —
‘ i i [ )i il
Davre: 4 D = 1 DES.2017 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 25 / 20MHz

Ref Lavel dBm  Offset 14.50 dB Mode Auto Sweep Ref Lavel dBm Offset 14.50 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
(@1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB =30 dBrm
P A, B N i PR
o oy T - 7 o " it - Attt AN s SIS
s ™
-50 dBm
60 d
<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MH2 40006 pts Stop 19.5 GHz Start 30.0 MH2z 40006 pts Stop 19.5 GHz
Ll e b )
|Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B04.56522 MHz | —41,43 dBm | 30,000 MHz | 1.000 GHz | 1.000 MHz | 902 —41.39 dBm
1.840 GHz | 1.600 MHz - dBm 1.000 GHz | 1.840 GHz | | -40.49 dénm
2 1 3,000 GHz 1.000 MHz | fBm 1,920 GHz | 3.000 GHz -30,14 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz dBm 3.000 GHz | 9.000 GHz | -34.70 dBm -21.70 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 2. GHz | -34.81 dBm | -21.81 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -34.85 dém | -21.85 dB |
13.000 GHz 19,500 GHz 1.000 MHz 18.28334 GHz | -31.60 dBm -18.60 dB 13.000 GHz 12500 GHz 1.000 MHz 18.27284 GHz -31.70 dBém -18.70 d&
— —
‘ i i [ i W
um £
Ref Level 0,00 dém Offset 14.50 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 14.50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk Limit iLHPrk
10 AdRE—$PURIONS | INF_ARS -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
-30 d8 -30 dBrm
_ 2 A it e - I i " n [ e | P il i b i
- ™
-50 dBm
60 e
-70 dBm
-80 der -§0 dBrm
a0 dem -0 dem
Start 30.0 MHz -H1006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
:Spuriuus Emissions JSpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 927.52874 MHz | —41.28 dBm | ~28,26 OB 30,000 MHz | 1.000 GHz | 1.000 MHz | 987.15302 MHz —41.51 dBm 28,61 B
1.000 GHz | 1.840 GHz | 1.600 MHz 1.78858 GHz | -40.88 dBm -27.88 0 1.000 GHz | 1.840 GHz | 1.000 M 1.B05879 GHz | -40.64 dBm 5 dB
1 1.000 MHz | 2.09046 GHz -30.17 dBm 26,17 b 11.920 GHz | 3,000 GH 1.000 MHz | 2.86810 GHz -30,05 dim | 05 di
GHz | 1.000 MHz 6.87342 GHz | f dBm dB 3 GHz | 2.000 G 1.000 MHz 6. 2 z 3 54 dB
9.000 GHz | 100 1.000 MHz | 848 GHz dBm | -21.72 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 1.2 g1 ds |
13.000 GHz 19,500 GHz 1.000 MHz 934 GHz 5 dim -18.75 dB 13.000 GHz 12500 GHz 1.000 MHz 18.28934 GHz 66 di
—
‘ i i - )il
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<auaniae. FCC RF Test Report

Report No. : FG7N2813B

Frequency Stability,
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0039
40 Normal Voltage 0.0035
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0015
-10 Normal Voltage 0.0030 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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<auaniae. FCC RF Test Report

Report No. : FG7N2813B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0043
40 Normal Voltage 0.0003
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0003
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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<auaniae. FCC RF Test Report

Report No. : FG7N2813B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0065
40 Normal Voltage 0.0027
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0093
0 Normal Voltage 0.0092
-10 Normal Voltage 0.0099 PASS
-20 Normal Voltage 0.0075
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0016
Note: Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
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<auaniae. FCC RF Test Report

Report No. : FG7N2813B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0086
40 Normal Voltage 0.0106
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0017

-10 Normal Voltage 0.0130 PASS
-20 Normal Voltage 0.0103
-30 Normal Voltage 0.0073
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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<auaniae. FCC RF Test Report

Report No. : FG7N2813B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0004
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0073
0 Normal Voltage 0.0015
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0008
Note:
1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3758.92 -49.68 -13 -36.68 -63.30 -57.28 5 12.60 H
5638.38 -56.63 -13 -43.63 -73.23 -62.43 7.3 13.10 H
Middle 7517.84 -59.22 -13 -46.22 -79.20 -62.79 7.73 11.30 H
3758.92 -45.77 -13 -32.77 -60.1 -53.37 5 12.6 \
5638.38 -56.73 -13 -43.73 -73.26 -62.53 7.3 13.1 Vv
7517.84 -59.55 -13 -46.55 -79.19 -63.12 7.73 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3757.48 -48.84 -13 -35.84 -62.46 -56.44 5 12.60 H
5636.22 -56.87 -13 -43.87 -73.47 -62.67 7.3 13.10 H
Middle 7514.96 -59.30 -13 -46.30 -79.28 -62.87 7.73 11.30 H
3757.48 -45.51 -13 -32.51 -59.84 -53.11 5 12.6 Vv
5636.22 -56.96 -13 -43.96 -73.49 -62.76 7.3 13.1 Vv
7514.96 -59.19 -13 -46.19 -78.83 -62.76 7.73 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3755.68 -50.17 13 -37.17 -63.79 -57.77 5 12.60 H
5633.52 -58.13 -13 -45.13 -74.73 -63.93 7.3 13.10 H
Middle 7511.36 -59.16 -13 -46.16 -79.14 -62.73 7.73 11.30 H
3755.68 -46.28 -13 -33.28 -60.61 -53.88 5 12.6 Vv
5633.52 -56.71 -13 -43.71 -73.24 -62.51 7.3 13.1 \
7511.36 -59.25 -13 -46.25 -78.89 -62.82 7.73 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3751.18 -48.65 -13 -35.65 -62.27 -56.25 5 12.60 H
5626.77 -58.10 -13 -45.10 -74.70 -63.90 7.3 13.10 H
Middle 7502 -59.33 -13 -46.33 -79.31 -62.90 7.73 11.30 H
3751.18 -44.50 -13 -31.50 -58.83 -52.10 5 12.6 \
5626.77 -58.08 -13 -45.08 -74.61 -63.88 7.3 13.1 Vv
7502 -59.51 -13 -46.51 -79.15 -63.08 7.73 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3746.68 -49.31 -13 -36.31 -62.93 -56.91 5 12.60 H
5620.02 -57.77 -13 -44.77 -74.37 -63.57 7.3 13.10 H
Middle 7493.36 -59.15 -13 -46.15 -79.13 -62.72 7.73 11.30 H
3746.68 -43.73 -13 -30.73 -58.06 -51.33 5 12.6 Vv
5620.02 -57.54 -13 -44.54 -74.07 -63.34 7.3 13.1 Vv
7493.36 -59.59 -13 -46.59 -79.23 -63.16 7.73 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -48.62 -13 -35.62 -62.24 -56.22 5 12.60 H
5640 -57.49 -13 -44.49 -74.09 -63.29 7.3 13.10 H
Middle 7520 -59.27 -13 -46.27 -79.25 -62.84 7.73 11.30 H
3760 -43.34 -13 -30.34 -57.67 -50.94 5 12.6 Vv
5640 -57.37 -13 -44.37 -73.9 -63.17 7.3 13.1 \
7520 -59.69 -13 -46.69 -79.33 -63.26 7.73 11.3 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3463.74 -45.16 -13 -32.16 -58.86 -53.13 4.63 12.60 H
5195.61 -51.63 -13 -38.63 -69.56 -58.08 6.25 12.70 H
Middle 6927.48 -59.58 -13 -46.58 -79.20 -64.35 8.23 13.00 H
3463.74 -37.80 -13 -24.80 -52.01 -45.77 4.63 12.6 \
5195.61 -55.79 -13 -42.79 -69.4 -62.24 6.25 12.7 Vv
6927.48 -59.87 -13 -46.87 -78.99 -64.64 8.23 13 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3462.48 -46.92 -13 -33.92 -60.62 -54.89 4.63 12.60 H
5193.72 -52.58 -13 -39.58 -70.51 -59.03 6.25 12.70 H
Middle 6924.96 -59.52 -13 -46.52 -79.14 -64.29 8.23 13.00 H
3462.48 -40.00 -13 -27.00 -53.92 -47.97 4.63 12.6 Vv
5193.72 -54.46 -13 -41.46 -68.07 -60.91 6.25 12.7 Vv
6924.96 -60.13 -13 -47.13 -79.25 -64.90 8.23 13 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3460.68 -46.77 13 -33.77 -60.47 -54.74 4.63 12.60 H
5191.02 -53.37 13 -40.37 -71.30 -59.82 6.25 12.70 H
Middle 6921.36 -59.57 -13 -46.57 -79.19 -64.34 8.23 13.00 H
3460.68 -39.70 -13 -26.70 -53.64 -47.67 4.63 12.6 Vv
5191.02 -55.23 -13 -42.23 -68.84 -61.68 6.25 12.7 \
6921.36 -60.22 -13 -47.22 -79.34 -64.99 8.23 13 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 4/ 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3456.18 -46.44 -13 -33.44 -60.14 -54.41 4.63 12.60 H
5184.27 -53.65 -13 -40.65 -71.58 -60.10 6.25 12.70 H
Middle 6912.36 -59.56 -13 -46.56 -79.18 -64.33 8.23 13.00 H
3456.18 -39.90 -13 -26.90 -53.83 -47.87 4.63 12.6 \
5184.27 -56.11 -13 -43.11 -69.72 -62.56 6.25 12.7 Vv
6912.36 -60.14 -13 -47.14 -79.26 -64.91 8.23 13 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3451.68 -46.71 -13 -33.71 -60.41 -54.68 4.63 12.60 H
5177.52 -53.66 -13 -40.66 -71.59 -60.11 6.25 12.70 H
Middle 6903.36 -59.86 -13 -46.86 -79.48 -64.63 8.23 13.00 H
3451.68 -39.66 -13 -26.66 -53.6 -47.63 4.63 12.6 Vv
5177.52 -56.84 -13 -43.84 -70.45 -63.29 6.25 12.7 Vv
6903.36 -60.06 -13 -47.06 -79.18 -64.83 8.23 13 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit 0-ve-r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3447.18 -46.70 -13 -33.70 -60.40 -54.67 4.63 12.60 H
5170.77 -53.25 -13 -40.25 -71.18 -59.70 6.25 12.70 H
Middle 6894.36 -59.84 -13 -46.84 -79.46 -64.61 8.23 13.00 H
3447.18 -39.80 -13 -26.80 -53.73 -47.77 4.63 12.6 Vv
5170.77 -56.70 -13 -43.70 -70.31 -63.15 6.25 12.7 \
6894.36 -60.22 -13 -47.22 -79.34 -64.99 8.23 13 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 5/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1671.74 -67.76 -13 -54.76 -73.32 -72.17 2.84 9.40 H
2507.61 -65.24 -13 -52.24 -75.66 -69.99 3.70 10.60 H
Middle 3343.48 -63.64 -13 -50.64 -78.40 -69.70 4.37 12.58 H
1671.74 -68.74 -13 -55.74 -73.45 -73.15 2.84 9.40 \
2507.61 -67.19 -13 -54.19 -77.02 -71.94 3.70 10.60 Vv
3343.48 -64.94 -13 -51.94 -78.51 -71.00 4.37 12.58 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1670.3 -68.27 -13 -55.27 -73.83 -72.68 2.84 9.40 H
2505.45 -64.92 -13 -51.92 -75.34 -69.67 3.70 10.60 H
Middle 3340.6 -63.58 -13 -50.58 -78.34 -69.64 4.37 12.58 H
1670.3 -67.70 -13 -54.70 -72.41 -72.11 2.84 9.40 Vv
2505.45 -66.98 -13 -53.98 -76.81 -71.73 3.70 10.60 Vv
3340.6 -64.61 -13 -51.61 -78.18 -70.67 4.37 12.58 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0-ve-r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1668.5 -67.07 -13 -54.07 -72.63 -71.48 2.84 9.40 H
2502.75 -65.62 -13 -52.62 -76.04 -70.37 3.70 10.60 H
Middle 3337 -63.73 -13 -50.73 -78.49 -69.79 4.37 12.58 H
1668.5 -65.95 -13 -52.95 -70.66 -70.36 2.84 9.40 Vv
2502.75 -66.95 -13 -53.95 -76.78 -71.70 3.70 10.60 V
3337 -65.08 -13 -52.08 -78.65 -71.14 4.37 12.58 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -63.38 -13 -50.38 -68.94 -67.79 2.84 9.40 H
2496 -66.37 -13 -53.37 -76.79 -71.12 3.70 10.60 H
Middle 3328 -63.43 -13 -50.43 -78.19 -69.49 4.37 12.58 H
1664 -64.83 -13 -51.83 -69.54 -69.24 2.84 9.40 \
2496 -66.90 -13 -53.90 -76.73 -71.65 3.70 10.60 \
3328 -64.57 -13 -51.57 -78.14 -70.63 4.37 12.58 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1413.74 -53.50 -13 -40.50 -59.26 -57.89 2.84 9.38 H
2120.61 -59.75 -13 -46.75 -70.17 -64.48 3.70 10.58 H
Middle 2827.48 -61.79 -13 -48.79 -76.55 -67.84 4.37 12.57 H
1413.74 -65.23 -13 -52.23 -69.94 -69.62 2.84 9.38 Vv
2120.61 -63.71 -13 -50.71 -73.54 -68.44 3.70 10.58 Vv
2827.48 -63.34 -13 -50.34 -76.91 -69.39 4.37 12.57 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit 0-ve-r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1412.3 -51.97 -13 -38.97 -58.51 -56.36 2.84 9.38 H
2118.45 -61.65 -13 -48.65 -72.07 -66.38 3.70 10.58 H
Middle 2824.6 -61.99 -13 -48.99 -76.75 -68.04 4.37 12.57 H
1412.3 -65.52 -13 -52.52 -70.23 -69.91 2.84 9.38 Vv
2118.45 -65.73 -13 -52.73 -75.56 -70.46 3.70 10.58 \
2824.6 -62.97 -13 -49.97 -76.54 -69.02 4.37 12.57 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N2813B

LTE Band 12/ 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1410.5 -54.06 -13 -41.06 -59.62 -58.45 2.84 9.38 H
2115.75 -59.58 -13 -46.58 -70.00 -64.31 3.70 10.58 H
Middle 2821 -61.97 -13 -48.97 -76.73 -68.02 4.37 12.57 H
1410.5 -66.62 -13 -53.62 -71.33 -71.01 2.84 9.38 \
2115.75 -64.15 -13 -51.15 -73.98 -68.88 3.70 10.58 Vv
2821 -63.06 -13 -50.06 -76.63 -69.11 4.37 12.57 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1406 -51.38 -13 -38.38 -58.23 -55.77 2.84 9.38 H
2109 -60.30 -13 -47.30 -70.72 -65.03 3.70 10.58 H
Middle 2812 -62.03 -13 -49.03 -76.79 -68.08 4.37 12.57 H
1406 -66.00 -13 -53.00 -70.71 -70.39 2.84 9.38 Vv
2109 -65.36 -13 -52.36 -75.19 -70.09 3.70 10.58 Vv
2812 -63.15 -13 -50.15 -76.72 -69.20 4.37 12.57 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 1.4MHz / QPSK
Frequency EIRP Limit 0-ve-r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3763.74 -42.56 -13 -29.56 -56.18 -50.16 5.00 12.60 H
5645.61 -61.06 -13 -48.06 -77.66 -66.86 7.30 13.10 H
Middle 7527.48 -58.67 -13 -45.67 -78.65 -62.24 7.73 11.30 H
3763.74 -44.63 -13 -31.63 -58.96 -52.23 5.00 12.60 Vv
5645.61 -59.25 -13 -46.25 -75.78 -65.05 7.30 13.10 \
7527.48 -58.62 -13 -45.62 -78.26 -62.19 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
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<auaniae. FCC RF Test Report Report No. : FG7N2813B
LTE Band 25 / 3MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3762.3 -43.88 -13 -30.88 -57.50 -51.48 5.00 12.60 H
5643.45 -59.80 -13 -46.80 -76.40 -65.60 7.30 13.10 H
Middle 7524.6 -58.58 -13 -45.58 -78.56 -62.15 7.73 11.30 H
3762.3 -45.71 -13 -32.71 -60.04 -53.31 5.00 12.60 \
5643.45 -58.65 -13 -45.65 -75.18 -64.45 7.30 13.10 V
7524.6 -59.03 -13 -46.03 -78.67 -62.60 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 5MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel ( MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760.5 -46.24 -13 -33.24 -59.86 -53.84 5.00 12.60 H
5640.75 -60.05 -13 -47.05 -76.65 -65.85 7.30 13.10 H
Middle 7521 -57.55 -13 -44.55 -77.53 -61.12 7.73 11.30 H
3760.5 -45.49 -13 -32.49 -59.82 -53.09 5.00 12.60 Vv
5640.75 -56.93 -13 -43.93 -73.46 -62.73 7.30 13.10 Vv
7521 -57.90 -13 -44.90 -77.54 -61.47 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 10MHz / QPSK
Frequency EIRP Limit 0-ve-r SPA S:G. TX Cable | TX Ant_enna Polarization
Channel ( MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -50.03 -13 -37.03 -63.65 -57.63 5.00 12.60 H
5634 -56.50 -13 -43.50 -73.10 -62.30 7.30 13.10 H
Middle 7512 -58.48 -13 -45.48 -78.46 -62.05 7.73 11.30 H
3756 -41.43 -13 -28.43 -56.09 -49.03 5.00 12.60 Vv
5634 -55.18 -13 -42.18 -71.71 -60.98 7.30 13.10 \
7512 -59.18 -13 -46.18 -78.82 -62.75 7.73 11.30 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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<auaniae. FCC RF Test Report Report No. : FG7N2813B
LTE Band 25 / 15MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3751.5 -49.76 -13 -36.76 -63.38 -57.36 5.00 12.60 H
5627.25 -54.99 -13 -41.99 -71.59 -60.79 7.30 13.10 H
Middle 7503 -58.95 -13 -45.95 -78.93 -62.52 7.73 11.30 H
3751.5 -41.45 -13 -28.45 -56.1 -49.05 5.00 12.60 Vv
5627.25 -53.72 -13 -40.72 -70.25 -59.52 7.30 13.10 Vv
7503 -59.31 -13 -46.31 -78.95 -62.88 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25 / 20MHz / QPSK
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel ( MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -49.55 -13 -36.55 -63.17 -57.15 5.00 12.60 H
5620.5 -55.21 -13 -42.21 -71.81 -61.01 7.30 13.10 H
Middle 7494 -59.04 -13 -46.04 -79.02 -62.61 7.73 11.30 H
3747 -41.00 -13 -28.00 -55.91 -48.60 5.00 12.60 Vv
5620.5 -56.23 -13 -43.23 -72.76 -62.03 7.30 13.10 Vv
7494 -59.38 -13 -46.38 -79.02 -62.95 7.73 11.30 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Shenzhen) Inc.
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